TransAqua

D GREATER MONCTON > COMMISSION
WASTEWATER DES EAUX USEES
COMMISSION DU GRAND MONCTON

. [ astewate du systéme de

| Treatment Systemm fraitement des
|, Modernization ealx USEeS

L i Plea s
VA ' o R
| o T 1 ' R

“Ligh*"?ﬁ & '-“ P 2

e N
9 :

ek e TR






TABLE OF CONTENTS

INTRODUCTION .....coiieiieniesnsnssnnssnsssssssnsssssssnsssnsssssssnsssnsssnsssssssnsssssssnssssssssssasssasssasssassnnssnnssnnns 3
1.1, MISSION NG VISION.......c.eiuiieiiieiceicte ettt e ae et et e s e e e eae st e st e saeseebe st e saeseenesbenteneenenrenes 3
1.2 HiISTOrY 1983-PIrESENT .......ceeeeceeece ettt st b s be et e s besae e e eaesaeeaeennesbesreennesbesanens 3
CHAIR’S REPORT ......coctitisenisenssanisanssnnssansssnsssnssnsssssssasssssssssssssssssssssssnsssssssssssnsssnsssnsssnsssnssansnns 4
[...]
The following projects were completed in 2019 in line with
TransAqua’s long-term strategic plan objectives:

e All required legislated and operational requirements were met in
2019 with the submission of National Pollutant Release Inventory,
Combined Sewer Overflow Reports, quarterly Quality Monitoring
Report through ERRIS and to NBDELG, the GMWC Annual Report,
compost site groundwater monitoring wells analysis, AMEC/
STANTEC river sampling program analysis, GHG Report to
Environment and Climate Change Canada and the BNQ site visits
to ensure compost conformity;

e Capital Projects outside of the WWTF Upgrade and
Modernization Project completed in 2019 include the
Fox Creek WWPS sub-structure;

e Developed and enacted the TransAqua Cybersecurity
Implementation Plan beginning in 2019;

e The Community Compost Open House was held in May 2019 and
the WWTF Open House was held in July 2019;

e The General Manager gave tours and presentations in 2019
that included MP’s Alaina Lockhart and Ginette Petitpas-Taylor,
ACWWA Conference attendees and Queen Elizabeth School;

e The laboratory passed the 2019 CALA Proficiency Testing in
March and October;

e The TransAqua JHSC completed its Workplace Violence Policy,
Risk Assessment and Hazard Controls;

* TransAqua staff exceeded its Safety Goal in 2019 of resolving
73% of all safety issues brought forward to the JHSC. In 2019,
20 new safety items were identified with 20 items being resolved
with 13 outstanding safety items carrying over into 2020; and

e The TransAqua website (www.transaqua.ca) was updated on a
regular basis;

TransAqua would like to thank all community members who took
an active interest in TransAqua and its activities in 2019 through
participation with our nationally recognized compost program,
through various visits and tours and providing ongoing support

for TransAqua as it continues to work toward meeting the 2020
regulatory deadline for improved wastewater treatment standards.

Respectfully submitted,

~Z 4

&

R. Kevin Rice, B.Sc., CET
General Manager

¢ 2019 Annual Report -



©> 2019 Annual Report -

3.2 2019-2023 GMWC Strategic Plan Update

There are four Strategic Perspectives outlined in the 2019-2023 GMWC Strategic Plan; Provide Fiduciary Stewardship, Serve our
Stakeholder, Manage Internal Processes & Promote Technology Innovations and Promote Learning / Growth. In 2019, several Strategic
Initiatives to support the Strategic Priorities have been completed:

Provide Fiduciary Stewardship
- The Infrastructure Report Card template was developed and is awaiting inputs from the
CMMS. All existing assets and associated condition analysis are catalogued.

Serve our Stakeholder

- There has been increased communication with the public related to radio advertising.

Staff began developing public information sheets and story boards for the Story of Compost,
Fat’s, Oil and Grease (FOG’s), Garburator use and Flushable Wipes. These will be posted on the
website and increased awareness will be provided at public events and GMWC Open Houses.
TransAqua’s Sewer Do’s and Don’ts Brochure was featured in the City of Dieppe’s DieppeMAG
in 2019. The Technical Committee is working to better understand FOG’s in municipalities and
the current level of enforcement. The Commissioner Orientation Package was completed and
placed on a secure web page only available to the Commissioners and General Manager.

The GMWC Skill Matrix / Equity Guide for the recruitment of Board members was completed.

Manage Internal Processes & Promote Technology Innovations

- The new relocated bark pad base is in place at the Compost Facility to improve the efficiency
of adding bark to biosolids. The heat recovery from wastewater effluent is currently in the
design phase for Phase 5 of the Project. in 2019, The Computerized Maintenance Management
System (CMMS) progressed with the development of the asset hierarchy. The Commission
approved the Asset Management Strategy in 2019. The Asset Management Plan template and
Asset Risk Assessment and Mitigation Plan will be developed in 2020.

Promote Learning / Growth - The Organizational Chart was updated in 2019. The
Cybersecurity Implementation Plan is underway and expected to be complete in May 2020.
Staff training in 2019 included RTIPPA, Municipal Records Authority, CMMS, Public Safety
Canada’s Industrial Control Systems Security Symposium, Interest Based Negotiations and
Leadership - Courage Unleashed. All personnel have met the minimum of 40 hours of training
in 2019.

MONCTON Riverview

% Dieppe g



3.3 Existing Assets and Condition

Currently, TransAqua’s infrastructure consists of eight Remote
Pumping Stations, 34.2 km of trunk sewers and tunnels, a Main
Pumping Station, a Wastewater Treatment Facility (WWTF) located
at Outhouse Point in Riverview and a Composting Facility located in
Moncton on a 140-hectare property. In 2019, Phases 1 (Preliminary
Treatment) and 2 (Primary Treatment) and the Septage Receiving
Building were commissioned.

3.3.1 Collector Sewer System

Eight Remote Pumping Stations along the collector sewer system
are operated to pump wastewater to the WWTF and to protect
low-lying areas from flooding during wet weather events. The
34.2 km of trunk sewers and tunnels extend to the causeway
around the traffic circle and all the way to Dover Road on the north
side of the Petitcodiac River. On the Riverview side, it extends from
the causeway to Mill Creek. The culminating achievement of this
collector network is the 1.1-km-long tunnel under the riverbed
from Bore Park to the Main Pumping Station. It is a 1.6-m diameter
tunnel and is 22 m below the ground surface. In 2019, just over
4.5 kms of sewer was inspected along the Riverview trunk sewer
and and portions of the collection system between the Causeway
WWPS and from Jonathan Creek CSO to the tunnel.

3.3.2 Main Pumping Station

The Main Pumping Station located on the plant site at Outhouse
Point (property having been granted initially to a Mr. Robert
Outhouse) is the heart of the collector sewer system, a point of
collection for all lines and continuous pumping to the WWTF. The
station is equipped with four non-clog type vertical centrifugal
pumps, rated at 1020 L/s at 28.7 m head. The cylindrical structure
extends 30 m below grade and 9 m above ground, much like a
10-storey building underground.

3.3.3 Wastewater Treatment Facility (WWTF)

The Septage Receiving Building has specialized equipment that
receives regional (50km radius from the WWTF) septic tank waste
(2019 — 11,224,000 litres), grinds it and removes the heavy solids
before flowing into the fine screens. The preliminary treatment
building houses screening equipment, four grit tanks, grit handling
equipment and chemical storage and feeding equipment. Four new
primary settling tanks will provide advanced chemically assisted
primary treatment until the new Bioreactor is commissioned.

Once the full biological process is commissioned, the new Primary
Clarifiers will continue to provide solids settling ahead of the
bioreactor and be able to provide chemically enhanced treatment
during period of extreme high flows. The combined volume of the
four primary clarifiers is 13 million litres or equivalent to five Olympic

size swimming pools. They are capable of processing flows ranging
from 90 to 143 million litres per day and even higher with the use of
chemical coagulants.

Four (1 new) 39-m diameter settling tanks are used to provide
additional settling helping to remove more solids from the effluent.
The dewatering building houses dewatering centrifuges, screw
conveyors, sludge storage and mixing tanks, rotary drum thickeners,
lime silos and polymer equipment all of which transform the
wastewater by-products (biosolids) extracted from wastewater

into an important feedstock for the Composting Facility.

The actual WWTF was commissioned in 1994 with a capacity of
115,000 m3 per day, or 25 million gallons per day. The plant was
designed to facilitate expansion to biological treatment in the future
which will be completed by the end of 2021.

3.3.4 Composting Facility

The composting process used by the Commission combines bottom
positive aeration and a cover system on three large concrete
thermophilic composting pads. The key to the composting process is
the mix ratio of biosolids and wood waste consisting primarily of bark
and ground forestry waste. The bulking material provides a source

of carbon but is essential in obtaining a porosity that facilitates the
migration of air for a thorough and complete aerobic process.

The Composting Facility has a capacity to process 15,000 tonnes
of biosolids mixed with 15,000 tonnes of wood waste for a total of
30,000 tonnes of input materials per year that will accommodate
additional biosolids due to the commissioning of secondary
treatment in 2020.

Compost curing and finishing take place on adjacent asphalt pads.
The design concept is based on total containment of surface runoff
from rainfall and snowmelt from the composting site flowing into
an on-site retention pond together with leachate generated from
the composting process and then flowing back to the wastewater
treatment plant through sanitary sewers for treatment.

2019 Annual Report - GREATER MONCTON WASTEWATER COMMISSION



© 2019 Annual Report - GREATER MONCTON WASTEWATER COMMISSION

3.4 Wastewater Operations

In 2019, the WWTF treated more than 26.05 million m? of
wastewater or an average of 71,407 m3 per day. At this flow rate,
28 Olympic-size swimming pools would be filled in a day. The
wastewater treatment plant power consumption for 2019 was
6,332 MW hours or an average of 17,349 KW hours per day with
an average monthly power bill of $49,431. An increase in power
consumption in 2019 can be attributed to the WWTF Upgrade and
Modernization Project.

Screening of large objects and removal of inorganics such as
sand and gravel particles are accomplished through the septage
receiving, screening and grit-removal processes. The materials
removed are then transported to the Southeast Regional Service
Commission waste management facility for disposal.

The existing enhanced primary treatment is designed to remove
suspended solids and reduce biochemical oxygen demand to some
extent. In 2019, the removal rate of Total Suspended Solids (TSS)
was measured at 66%. Biological Oxygen Demand (BOD) is a

measure of organic biodegradable matter which is partially removed

(approximately 48%) with the current process. The planned plant
upgrades to biological treatment would bring these removal rates
to more than 95%.

The five-year historical operational data can be seen below in Table 1:

Chemically assisted primary treatment uses chemical coagulants
to increase the removal of settleable solids. Sludge is dewatered
by centrifuge to increase dryness. Lime is then added to produce
lime-stabilized biosolids. In 2019, 11,188 tonnes of biosolids with
an average solids content of 27.8% were shipped from the WWTF
to the Composting Facility.

Table 1: 2015 — 2019 Historical WWTF Operational Data

2015 2016 2017 2018 2019
Annual volume m? 25,341,627 22,869,117 22,814,067 25,646,213 26,055,499
Daily average m¥/day 69,384 62,554 62,531 70,352 71,047
Anionic polymer tonnes 0.7 0.7 0.7 0.6 0.7
Cationic polymer tonnes 10.9 13.4 13.5 13.5 12.3
Ferric sulfate tonnes 398.5 452.7 427.5 406.6 447.7
Lime tonnes 118.9 113.3 108.67 187.2 161.2
Power consumption MW 5,137 5,063 5,139 6,105 6,332
Diesel Generators hours 187 177 225 145 153
Biosolids (Wet) tonnes 11,449 11,311 11,128 11,183 11,188
Biosolids (Dry) tonnes 3,229 3,169 3,082 3,154 3,105
Solids % 28.2 28.0 271.7 28.2 27.8
Precipitation mm 1352 995 1052 1360 1,334
Cost / m? $ $0.20 $0.21 $0.19 $0.19 $0.19

The total cost to treat 1 m? of wastewater in 2019 was $0.19. In
recent years, citizens are using less water that has resulted in less
wastewater from citizens requiring treatment. Because of this lack

of dilution, more chemicals are required to remove solids
however no significant variation is seen in biosolids production
and effluent quality.



3.4.1 Regulatory Compliance

In 2019 TransAqua effluent discharged to the Petitcodiac River met requirements set in the Transitional Authorization issued by the
New Brunswick DELG in November 2014. This authorization sets conditions for effluent quality that are appropriate for the current Advanced

Primary Treatment Process in place:

* The average carbonaceous biochemical oxygen demand (CBOD,) must not exceed 130 mg/L.
e The average concentration of total suspended solids (TSS) in the effluent must not exceed 96 mg/L.
e The maximum concentration of un-ionized ammonia in the effluent should be less than 1.25 mg/L, expressed as nitrogen (N), at

15°C =1°C.

2019 average effluent concentrations for the pollutants above described are as follows:

* Carbonaceous biochemical oxygen demand (CBOD,): 89 mg/L.

e Total suspended solids (TSS): 65 mg/L.
e Un-ionized ammonia: 0.113 mg/L, expressed as nitrogen (N),
at 15°C =1°C.

The following table contains monthly averages for TSS and CBOD,
and maximum concentrations of un-ionized ammonia for 2019:

By 2020, TransAqua discharge to the Petitcodiac River will meet

the Wastewater System Effluent Regulations (WSER). These federal
regulations require that WWTF effluent must not be acutely lethal and
must also meet the following conditions at the final discharge point
to be authorized to be discharged:

e The average carbonaceous biochemical oxygen demand
(CBOD,) must not exceed 25 mg/L.

e The average concentration of total suspended solids in the
effluent must not exceed 25 mg/L.

e The average concentration of total residual chlorine in the
effluent must not exceed 0.02 mg/L.

e The maximum concentration of un-ionized ammonia in the
effluent should be less than 1.25 mg/L, expressed as
nitrogen (N), at 15°C +1°C.

3.4.2 Laboratory Operations

Table 2: 2019 Monthly Effluent Average

2019 CBOD, TSS Un-NH, max
mg/L mg/L mg/L
January 109 72 0.082
February 119 66 0.076
March 102 84 0.059
April 61 54 0.048
May 81 79 0.098
June 88 63 0.150
July 91 63 0.157
August 102 64 0.136
September 93 55 0.284
October 87 58 0.086
November 63 59 0.069
December 77 61 0.114
Average 89 65 0.113

The TransAqua wastewater laboratory is located at the WWTF Operations Center. This laboratory produces essential data that enables personnel to
determine wastewater characteristics, process efficiency and effluent quality. Adjustments and improvements to treatment processes can be done
based on laboratory results. The Canadian Association for Laboratory Accreditation Inc. (CALA) provides laboratories with national accreditation
that meet rigorous testing quality standards. As part of the accreditation process, laboratories are required to participate in biannual (March,

October) Proficiency Testing for some of the following parameters that
are currently being tested at the TransAqua laboratory:

¢ pH and temperature

 Total suspended solids (TSS) and volatile suspended solids (VSS)
e Five-day carbonaceous biochemical oxygen demand (CBOD,)
e Chemical oxygen demand (COD)

e Ammonia

e Total Kjeldahl nitrogen (TKN)

e Total phosphorus (TP)

e Alkalinity

o 2019 Annual Report - GREATER MONCTON WASTEWATER COMMISSION



2019 Annual Report - GREATER MONCTON WASTEWATER COMMISSION

—_
o

Table 3 outlines the Proficiency Testing
Parameters and the scores received

Table 3: Proficiency Testing results

since this program began in 2016. PARAMETER OCTOBER  MARCH OCTOBER MARCH OCTOBER
Results must be higher than 70% to 201} £llS 2016 2019 2019
achieve proficiency. The lower score Ammonia 88 95 98 92 88
for pH testing resulted from a faulty pH CBOD 91 81 84 86 79
probe that was discovered as a result )

of the proficiency testing and was Total Suspended Solids 96 94 94 94 90
subsequently replaced. pH 81 96 88 87 90

TransAqua’s laboratory participated in the 2019 CALA Proficiency
Testing Program and passed all parameters that were required to
be submitted. In 2018, upgrades to the Administration Building,